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			What Clinicians Need to Know About the Pfizer-BioNTech ...

			www.cdc.gov
			What Clinicians Need to Know About the Pfizer-BioNTech COVID-19 Vaccine Amanda Cohn, MD Sarah Mbaeyi, MD, MPH . December 13, 2020 . 2 . Pfizer-BioNTech COVID-1 9 Vaccine . Pfizer-BioNTech COVID-19 vaccine Lipidnanoparticle-formulatedmRNAvaccine encodingthespikeprotein

			   Vaccine, Pfizer, Clinician, Covid, Biontech, Pfizer biontech covid 19 vaccine, Pfizer biontech covid 1 9 vaccine

		

	

	
				
					

		
			Press release Full year and fourth quarter 2020 - GSK

			www.gsk.com
			* Reported AER and CER growth rates for 2020 include five months’ results of the former Pfizer consumer healthcare business in 2019. Pro-forma CER growth rates are calculated as if the equivalent seven months of Pfizer consumer healthcare business results, as reported by Pfizer, were included in the comparative period of 2019.

			   Pfizer

		

	

	
				
					

		
			12 Years of Age and Older (Purple Cap) Pfizer-BioNTech ...

			www.cdc.gov
			Pfizer-BioNTech COVID-19 Vaccine Storage and Handling Label • 12 Years of Age and Older (Purple Cap) - Intended for print only 12 Years of Age and Older (Purple Cap) Pfizer-BioNTech COVID-19 Vaccine Ages: 12 years of age and older . Prior to …

			   Vaccine, Pfizer, Covid, Biontech, Pfizer biontech covid 19 vaccine

		

	


                
                
	
				
					

		
			s h g u ro h t k a Bre that change patients’ lives - Pfizer

			www.pfizer.com
			pipeline assets advanced OUR GLOBAL FOOTPRINT (AS OF DECEMBER 31, 2019) ~88,300 employees >125 countries where Pfizer sells products 49 manufacturing sites (42 operated by Pfizer Global Supply, 7 by Upjohn) CREATING SHAREHOLDER VALUE $51.8 billion in revenue $16.9 billion returned to shareholders through dividends and share repurchases $8.0 billion

			   Manufacturing, Advanced, Pfizer

		

	

	
				
					

		
			PRODUCT MONOGRAPH PFIZER-BIONTECH COVID-19 …

			pdf.hres.ca
			Pfizer-BioNTech COVID-19 Vaccine [COVID-19 mRNA Vaccine] Product Monograph Page 8 of 28 Record the date and time of dilution on the Pfizer-BioNTech COVID-19 Vaccine vial label. Store between 2°C to 25°C (35°F to 77°F). Discard any unused vaccine 6 hours after dilution.

			   Vaccine, Pfizer, Rman, Mrna vaccine

		

	

	
				
					

		
			FORMULATION: 5 Through 11 Years of Age Pfizer-BioNTech ...

			www.cdc.gov
			Title: Pfizer-BioNTECH COVID-19: 5 Through 11 Years of Age • Vaccine Storage and Handling Label - PRINT ONLY Author: CDC/NCIRD Subject: Ages: 5 through 11 years of age\rUse for: Any dose in the 2-dose series. \rCOVID-19 vaccines are NOT interchangeable. \rBoth doses should be COVID-19 vaccine \(Pfizer\).\rRoute: Intramuscular \(IM\) injection\rPrior to administration, mix …

			   Vaccine, Pfizer, Covid, Biontech, 19 vaccine, Biontech covid

		

	


                
                
	
				
					

		
			Proxy Statement 2021

			s28.q4cdn.com
			Importantly, Pfizer and the Board believe that our work in addressing the impact of COVID-19 is not done yet. The Board remains actively engaged on this topic and the company’s response, including the manufacturing of the vaccine and Pfizer’s public commitment to equitable and affordable access to COVID-19 vaccines for people around the world.

			   Pfizer

		

	

	
				
					

		
			STRATEGIC PREPAREDNESS AND RESPONSE PLAN FOR THE …

			www.afro.who.int
			As of 16 March 2021, seven COVID-19 vaccines (Pfizer/BioNTech, Moderna, AstraZeneca/Oxford, Johnson & Johnson, Gamaleya, Sinopharm and Sinovac) have been permitted for use by select national authorities; four have been given Emergency Use Listing by WHO (Pfizer/BioNTech, AstraZeneca-Oxford, Serum

			   Pfizer

		

	

	
				
					

		
			Fourth Quarter 2021 Earnings Teleconference

			s28.q4cdn.com
			proud to work for Pfizer, among best in corporate America #4 on Fortune's World's Most Admired Companies list, the highest we have ever achieved #2 among large biopharma companies (PatientView Global Survey) 61% of Americans have favorable view of Pfizer, up 33 ppts since Jan 2020 (Morning Consult) Patients Operational Adj. Diluted EPS(1) Growth

			   Corporate, Pfizer

		

	


                
                
	
				
					

		
			HOW TO PREPARE AND ADMINISTER - COVID-19 vaccines …

			covid-vaccine.canada.ca
			4 5 is now the official name of the Pfizer-BioNTech COVID-19 vaccine is now the official name of the Pfizer-BioNTech COVID-19 vaccine HOW TO PREPARE AND ADMINISTER IN AGES 12 AND OLDER – DILUTE BEFORE USE (PURPLE CAP) HOW TO PREPARE AND ADMINISTER IN AGES 12 AND OLDER – DILUTE BEFORE USE (PURPLE CAP) After Dilution1

			   Pfizer

		

	

	
				
					

		
			Package leaflet: Information for the user Pfizer-BioNTech ...

			www.fda.gov.ph
			Package leaflet: Information for the user Pfizer-BioNTech/Comirnaty concentrate for dispersion for injection COVID-19 mRNA Vaccine (nucleoside modified) Read all of this leaflet carefully before you receive this vaccine because it contains important information for you. Keep this leaflet. You may need to read it again.

			   Information, Leaflet, Packages, Pfizer, Package leaflet

		

	

	
				
					

		
			COVID-19 mRNA Vaccine COMIRNATY® Supplier: Pfizer ...

			www.bccdc.ca
			Biologicals and Guidance for Receiving and Handling the Pfizer-BioNTech COVID-19 mRNA Vaccine (including dry ice procedures) . B The date printed on the vial and carton is the date of manufacture. When stored at -90°C to -60°C, the vaccine may be used for up to 6 months from the date of manufacture.

			   Vaccine, Pfizer, Rman, Mrna vaccine

		

	

	
				
					

		
			COMIRNATY™ COVID-19 VACCINE

			www.tga.gov.au
			Consumer Medicine Information (CMI) This leaflet provides important information about using ... the original package in order to protect from light. ... www.pfizer.com.au Medical Information www.pfizermedinfo.com.au or Toll Free Number: 1800 675 229

			   Information, Leaflet, Packages, Pfizer

		

	

	
				
					

		
			COVID-19 Vaccine Pfizer - Alberta

			open.alberta.ca
			Hematopoietic stem cell transplant (HSCT) recipients who received COVID-19 vaccine pre-transplant are eligible for three of COVID-19 vaccine beginning 6 months post-transplant. Consultation with their HSCT physician is not necessary as long as the initial clearance letter has been received to proceed with inactivated vaccines.

			   Vaccine, Pfizer, Hsct, Covid, Covid 19 vaccine pfizer

		

	

	
				
					

		
			COVID-19 – mRNA Pfizer – Ultra Frozen Vaccine Adult 12 ...

			www.albertahealthservices.ca
			reduced response to vaccines, will vary depending on the immunocompromising condition. Thus, a shortened interval no less than 28 days may be considered for ... them, and as a result received a mixed schedule, it is reasonable to not disadvantage ... vaccine series. • Dose 4 if needed – at least 28 days after the third dose for those with a ...

			   Ultra, Schedule, Dose, Reduced, Vaccine, Pfizer, Frozen, Rman, 4 dose, Mrna pfizer ultra frozen vaccine

		

	


                
                
	
				
					

		
			COVID-19 mRNA Pfizer- BioNTech vaccine analysis print

			assets.publishing.service.gov.uk
			Inborn errors of porphyrin metabolism Porphyria 1 0 Laryngeal and tracheal disorders congenital Laryngomalacia 1 0 Lymphatic system disorders congenital Cystic lymphangioma 3 0 Male reproductive tract disorders congenital Cryptorchism 1 0 Micropenis 3 0. Report Run Date: 20-Dec-2021, Page 8

			   Analysis, Print, Vaccine, Pfizer, Errors, Rman, Inborn, Inborn errors, Mrna pfizer biontech vaccine analysis print, Biontech

		

	

	
				
					

		
			Cosa devi sapere dopo avere ricevuto il vaccino Pfizer ...

			www1.nyc.gov
			Prima di lasciare il centro di vaccinazione: • Prendi appuntamento per la seconda iniezione, 21 giorni dopo la prima dose. ... sulle mascherine previste nei luoghi che frequenti, quali esercizi commerciali, scuole o luoghi di lavoro, e mentre usi i mezzi …

			   Pfizer, Luoghi, Nei luoghi, Luoghi di, Vaccino pfizer, Vaccino

		

	

	
				
					

		
			Persone che muoiono dopo il vaccino anti-CoVID: decessi ...

			blog.libero.it
			programma di vaccinazione utilizzando il vaccino a mRNA della Pfizer. Entro il 17 gennaio erano state somministrate 5.847 dosi (circa il 17% della popolazione), secondo un rapporto di MedicalXpress 22. Il fatto curioso è che la prima morte registrata in quell'area a causa del CoVID-19 si è verificata a metà novembre 2020.

			   Anti, Pfizer, Dopo, Covid, Vaccino, Che muoiono dopo il vaccino anti covid, Muoiono

		

	

	
				
					

		
			MANUFACTURER ABBREVIATIONS* - Province of Manitoba

			www.gov.mb.ca
			EHS Entra Health Systems ERF ERFA Canada Inc. ETI Ethypharm Inc. EPI Euro-Pharm International Canada Inc. EVA Evans Medical Ltd. F ... PFI Pfizer Canada Inc. PSN Pharma Stulln Inc. PMJ Pharmacia Canada Inc. PPA Pharmaceutical Partners of Canada Inc. PHP Pharmapar Inc.

			   Pfizer

		

	

	
				
					

		
			COVID-19 Vaccine Handling Toolkit Maximizing Doses of ...

			www.usp.org
			Mar 05, 2021 · org/covid-vaccine-handling to learn more. HQS162F_2021-01 The standard of trust Maximizing Doses of Pfizer-BioNTech COVID-19 Vaccine COVID-19 Vaccine Handling Toolkit Syringe and Needle Type Maximize doses withdrawn from vials (at least 6 doses) by utilizing low-dead volume (LDV) syringes/needles whenever possible. Practice settings that …

			   Toolkit, Handling, Vaccine, Pfizer, Covid, Biontech, Covid 19 vaccine handling toolkit, Pfizer biontech covid 19 vaccine covid 19 vaccine handling toolkit

		

	


                
                
	
				
					

		
			What You Need to Know After Getting Your Pfizer-BioNTech ...

			www1.nyc.gov
			Before you leave the vaccination site: • Make an appointment for your second shot for 21 days after the first shot. • Make sure you get a vaccination card with the name of the vaccine you got and date you received it. Bring the card to your second-dose appointment. Take a picture or make a copy of it, and keep the original in a safe place.

			   Know, Needs, Pfizer, You need to know

		

	

	
				
					

		
			REAL-WORLD EPIDEMIOLOGICAL EVIDENCE COLLABORATION ...

			govextra.gov.il
			REAL-WORLD EPIDEMIOLOGICAL EVIDENCE COLLABORATION AGREEMENT. This REAL-WORLD EPIDEMIOLOGICAL COLLABORATION AGREEMENT EVIDENCE dated as of January 6, 2021 (this “Agreement”) by and between the Israeli Ministry of Health, acting on its own behalf and on behalf of the State of Israelthe “MoH (”), and Pfizer Inc., a Delaware corporation ...

			   Agreement, This, Pfizer, This agreement

		

	

	
				
					

		
			INSTRUCTIONS POUR LA DILUTION, LA PRÉPARATION ET L ...

			www.lavalensante.com
			Dec 23, 2020 · INSTRUCTIONS POUR LA DILUTION, LA PRÉPARATION ET L’ADMINISTRATION DU VACCIN PFIZER-BIONTECH (PB) COVID-19 POUR RECONSTITUER LE VACCIN PB COVID-19 Les fioles qui vous sont livrées sont DÉCONGELÉES. Vérifier si la fiole n’est pas expirée suite à sa décongélation (expiration inscrite sur le sac de livraison des …

			   Administration, Pfizer, Dilution, Par l, Paration, Vaccins, 201 paration et l administration du vaccin pfizer

		

	

	
				
					

		
			Evidence check - Steroid use post COVID-19 vaccination

			aci.health.nsw.gov.au
			mRNA vaccine efficacy becomes available. Low immunogenicity to SARS-CoV-2 vaccination among liver transplant recipients Rabinowich, et al. 20216 • Prospective cohort study from Israel. • 80 liver transplant recipients and 25 healthy volunteers were followed after receiving the second dose of Pfizer mRNA vaccine. • Results:

			   Vaccine, Pfizer, Rman, Mrna vaccine, Pfizer mrna vaccine

		

	

	
				
					

		
			Quick Reference Guide for Supervisors 082421 page1

			ready.vt.edu
			by contacting EHS Case Managers at reportacase@vt.edu. 2 Fully vaccinated* and boosted employees with no symptoms may continue to work and should wear a mask indoors when around others for 10 days. (*within 6 months of Pfizer/. Moderna primary series or 2 months of J&J). A COVID test is recommended 5 days after exposure. Non-symptomatic ...

			   Pfizer

		

	


                
                
	
				
					

		
			Research in the COVID-19 environment - Scripps

			www.scripps.edu
			second dose of the Pfizer or Moderna vaccine, or the single dose of the Johnson & Johnson vaccine. ... • EHS personnel may conduct audits of common areas, labs and administrative offices to guide best practices and ensure compliance with social distancing and hygiene mandates.

			   Pfizer

		

	

	
				
					

		
			Public-Private Partnerships for Public Health

			cdn1.sph.harvard.edu
			Merck & Co., Pfizer Inc, and SmithKline Beecham (now GlaxoSmithKline). While these organizations provided funding for the meeting and are all engaged in public-private partnerships, they did not influence the selection of paper writ-ers or topics, the content of the papers, or the agenda for the workshop. They

			   Health, Private, Public, Partnership, Pfizer, Pfizer inc, Public private partnerships for public health

		

	

	
				
					

		
			www.thelancet.com

			www.thelancet.com
			Feb 04, 2022 · DF has served on advisory boards for Pfizer, AstraZeneca, Sanofi, and Seqirus vaccines and has . ... board for Merck and Vir Biotechnology; has a voluntary (unpaid) leadership role in the Conference ... Foundation Ireland, Anabio, and the Health

			   Ireland, Thelancet, Pfizer, Biotechnology

		

	

	
				
					

		
			VACCINAZIONE ANTI COVID-19 COMIRNATY …

			www.humanitas.it
			NOTE ICH VACCINAZIONE ANTI COVID-19 COMIRNATY (BioNTech/Pfizer) 3a DOSE MODULO DI CONSENSO E SCHEDA ANAMNESTICA MINORENNI Da compilare a cura del vaccinando e da riesaminare insieme ai professionisti sanitari addetti alla vaccinazione

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech

		

	

	
				
					

		
			VACCINAZIONE ANTI COVID-19 COMIRNATY …

			www.humanitas.it
			VACCINAZIONE ANTI COVID-19 COMIRNATY (BioNTech/Pfizer) 3A DOSE MODULO DI CONSENSO E SCHEDA ANAMNESTICA Da compilare a cura del vaccinando e da riesaminare insieme ai professionisti sanitari addetti alla vaccinazione Nome e Cognome Data di nascita Codice Fiscale Telefono ANAMNESI SI NO È già stato vaccinato contro COVID-19? Se sì, …

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech

		

	


                
                
	
				
					

		
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE …

			www.aspbasilicata.it
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE ANTI-COVID-19 NOTA INFORMATIVA 1 COMIRNATY (BioNTech/Pfizer) Cos’è Comirnaty e a cosa serve Comirnaty è un vaccino utilizzato per la prevenzione di COVID-19, malattia causata dal virus SARS-CoV-2. Comirnaty viene somministrato agli adulti e agli adolescenti di età pari o superiore a 12 anni.

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech, Di covid

		

	

	
				
					

		
			Daily Comment

			www.confluenceinvestment.com
			Nov 30, 2021 · from Pfizer (PFE, 52.40) and BioNTECH (BNTX, 362.52) as a booster in youths aged 16 and 17. As of now, the vaccine is approved as a booster only for those 18 and older. Economic and Financial Market Impacts • In testimony prepared for the Senate Banking Committee this morning, Fed Chair Powell

			   Pfizer

		

	

	
				
					

		
			VACCINAZIONE ANTI-COVID-19 MODULO DI CONSENSO …

			www.asl3.liguria.it
			VACCINAZIONE ANTI-COVID-19 MODULO DI CONSENSO SOGGETTO MINORE 2 di ACCONSENTIRE ED AUTORIZZARE la somministrazione del VACCINO COVID 19: o COMIRNATY (PFIZER/BIONTECH) o SPIKEVAX (Moderna) …

			   Pfizer, Modulo, Consenso, Covid, Covid 19, Biontech, 19 modulo di consenso

		

	

	
				
					

		
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE …

			testcovid.costruiresalute.it
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE ANTI-COVID-19 NOTA INFORMATIVA COMIRNATY (BioNTech/Pfizer) Cos’è Comirnaty e a cosa serve Comirnaty è un vaccino utilizzato per la prevenzione di COVID-19, malattia causata dal virus SARS-CoV-2. Comirnaty viene somministrato agli adulti e agli adolescenti di età pari o superiore a 5 anni.

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech, Di covid

		

	

	
				
					

		
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE …

			serviziweb.aulss9.veneto.it
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE ANTI-COVID-19 NOTA INFORMATIVA COMIRNATY (BioNTech/Pfizer) Cos’è Comirnaty e a cosa serve Comirnaty è un vaccino utilizzato per la prevenzione di COVID-19, malattia causata dal virus SARS-CoV-2. Comirnaty viene somministrato agli adulti e agli adolescenti di età pari o superiore a 12 anni.

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech, Di covid

		

	


                
                
	
				
					

		
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE …

			coronavirus.aslroma6.it
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE ANTI-COVID-19 NOTA INFORMATIVA 1 COMIRNATY (BioNTech/Pfizer) Cos’è Comirnaty e a cosa serve Comirnaty è un vaccino utilizzato per la prevenzione di COVID-19, malattia causata dal virus SARS-CoV-2. Comirnaty viene somministrato agli adulti e agli adolescenti di età pari o superiore a 12 anni.

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech, Di covid

		

	

	
				
					

		
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE …

			www.asl5.liguria.it
			ALLEGATO 1 AL MODULO DI CONSENSO VACCINAZIONE ANTI-COVID-19 NOTA INFORMATIVA 1 COMIRNATY (BioNTech/Pfizer) Cos’è Comirnaty e a cosa serve Comirnaty è un vaccino utilizzato per la prevenzione di COVID-19, malattia causata dal virus SARS-CoV-2. Comirnaty viene somministrato agli adulti e agli adolescenti di età pari o superiore a 12 anni.

			   Pfizer, Modulo, Consenso, Covid, Modulo di consenso, Biontech, Di covid

		

	

	
				
					

		
			Board of Directors - Pfizer

			www.pfizer.com
			W. Don Cornwell Age: 69 Chairman of the Board and Chief Executive Officer of Granite Broadcasting Corporation from 1988 until his retirement in August 2009, and served as Vice Chairman of the Board until December 2009. Director of American International Group, Inc. and Avon Products, Inc. Director of the Edna McConnell Clark Foundation.

			   Pfizer, Cornwell

		

	

	
				
					

		
			COVID-19 mRNA Pfizer- BioNTech Vaccine Analysis Print

			assets.publishing.service.gov.uk
			Report Run Date: 13-Jan-2022 Data Lock Date: 12-Jan-2022 18:30:17 MedDRA Version: MedDRA 24.1 Reaction Name Total Fatal Ear disorders Ear disorders NEC Ear canal erythema 1 0 Ear congestion 35 0 Ear discomfort 99 0 Ear disorder 22 0 Ear haemorrhage 13 0 Ear inflammation 1 0 Ear pain 1108 0 Ear pruritus 12 0 Ear swelling 38 0 Otorrhoea 6 0

			   Analysis, Print, Vaccine, Pfizer, Rman, Meddra, 1 20, Biontech, 19 mrna pfizer biontech vaccine analysis print

		

	

	
				
					

		
			Pfizer-BioNTech COVID-19 Vaccine: 12 Years of Age and ...

			www.cdc.gov
			Administer an additional Pfizer-BioNTech dose at least 28 days after the initial 2-dose primary series.* A primary series started with Pfizer-BioNTech COVID-19 Vaccine should be completed with this product. A booster dose, at least 6 calendar months after the last dose of a COVID-19 mRNA primary series† (i.e., after the 2nd dose

			   Vaccine, Pfizer, Rman

		

	


                
                
	
				
					

		
			Pfizer-BioNTech COVID-19 Vaccine Booster - cdc.gov

			www.cdc.gov
			Sep 23, 2021 · Pfizer-BioNTech COVID-19 Vaccine. Scenario: • VE for hospitalization averaged from four platforms • VE for infection estimates from Scobie et al. 1 • Boost to 95% VE for hospitalization and 90% VE for infection • Primary series assumes 1,000,000 doses used to provide 500,000 primary series

			   Vaccine, Pfizer, Covid, Biontech, Pfizer biontech covid 19 vaccine

		

	

	
				
					

		
			Pfizer enCompass Enrollment Form for INFLECTRA …

			www.pfizerencompassresources.com
			To be eligible for this program, you must be commercially insured and not be enrolled in a state- or federally funded insurance program. Please see full terms and conditions. Co-Pay Program Consent and Attestation: The checkboxes below must be completed if you are requesting enrollment in the Pfizer enCompass Co-Pay Assistance Program.

			   Form, Eligible, Enrollment, Pfizer, Insured, Commercially, Encompass, Inflectra, Commercially insured, Pfizer encompass enrollment form for inflectra

		

	

	
				
					

		
			Pfizer-BioNTech COVID-19 Vaccine - Centers for Disease ...

			www.cdc.gov
			08/24/2021 . CS321570-R. 2. Pfizer-BioNTech COVID-19 Vaccine. Transporting accine or accination Clinics eld Satellite, emporary, ff-Site ocations

			   Vaccine, Pfizer, Covid, Biontech, Pfizer biontech covid 19 vaccine

		

	

	
				
					

		
			Pfizer/BioNTech COVID-19 mRNA vaccine

			www.cdc.gov
			Pfizer/BioNTech COVID-19 mRNA vaccine program overview. Focus of large -scale development. Two Vaccine Antigens. SARS-COV-2 Spike Protein 3D Structure (Wrapp et al., 2020, Science) Spike Protein. Receptor Binding Domain (RBD) Spike-Antigen Whole Protein. SARS-CoV-2 (3D Model) Four Vaccine Candidates. Variant. Target

			   Vaccine, Pfizer, Rman, Covid, Biontech, Pfizer biontech covid 19 mrna vaccine

		

	

	
				
					

		
			PFIZER INC. - s21.q4cdn.com

			s21.q4cdn.com
			2018 Financial Report Exhibit 13 to the Annual Report on Form 10-K for the fiscal year ended December 31, 2018 Form 10-K This Annual Report on Form 10-K for the fiscal year ended December 31, 2020 Proxy Statement Proxy Statement for the 2021 Annual Meeting of Shareholders, which will be filed no later than 120 days after December 31, 2020

			   Year, Fiscal, Pfizer, Fiscal year

		

	


                
                
	
				
					

		
			Pfizer-BioNTech COVID-19 Vaccine: 12 Years of Age and ...

			www.cdc.gov
			Diluent 0.9% sodium chloride (normal saline, preservative-free) diluent is included in the ancillary supply kits. Follow the manufacturer’s guidance for storing the diluent. Mixed Vaccine Once mixed, vaccine can be left at room temperature (2°C to 25°C [35°F to 77°F]) for up to 6 hours. Discard any remaining vaccine after 6 hours.

			   Pfizer, Diluent
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